	Supplemental Digital Content 3: Studies using the SF-36 to evaluate arthritis treatments

	
	
	
	
	Mean Improvement
	WLQ Productivity Gain
	

	Inclusion Criteria
	Ages
Tx to Ctrl
	Treatment
	Endpoint
	Placebo
	Treatment
	Placebo
	Treatment
	Delta
(a)
	Reference

	American Rheumatism Association (ARA) criteria for RA with ACR functional class I, II, or III; > 10 swollen, >12 tender joints, and C-RP > 1mg/dl; treated with MTX ≥ 6 months and on stable dose > 1 mon.; and washed-out of all DMARD and MTX for 1 mon. prior to tx.
	54.4 ± 14 to
54.7 ± 14
	Adjuvant abatacept 2mg/kg q2wk.
	Bodily Pain

MCS
PCS
	0.4

2.8

2.6
	0.8

3.5

5.2
	0.8

0.5

0.4
	1.5

0.6

0.8
	Med: 0.33
	Emery et al. (2006) (35)

	
	55.8 ± 17 to
54.7 ± 14
	Adjuvant abatacept 10mg/kg q2wk
	Bodily Pain

MCS
PCS
	
	1.1

5.7

8.0
	
	2.1

1.0

1.3
	Med: 0.78
	

	Active psoriatic arthritis diagnosed ≥ 6 mons, including having ≥ 1 psoriatic lesion ≥ 2 cm diameter.
	55.8 ± 17 to
54.7 ± 14
	Infliximab 5mg/kg at weeks 0, 2, 6, 14, and 22,

24 weeks duration
	Bodily Pain

MCS
PCS
	0.2

0.4

1.3
	1.1

3.9

7.7
	0.4

0.1

0.2
	2.1

0.7

1.2
	Med: 1.0
	Kavanaugh et al. (2006) (36)

	Patients 18-75 y.o. with active RA and receiving tx. ≥ 12.5 mg q-wk.  Active RA defined by presence of ≥ 6 swollen joints, ≥ 6 tender joints, and either: (i) morning stiffness ≥ 45 minutes, (ii) ESR of 28mm/hr, or (iii) C-RP > 2mg/dl.
	Median

Age

54 y.o.
	Adjuvant Infliximab 3mg/kg q8 weeks,

Treatment duration 102 weeks
	Bodily Pain

MCS
PCS
	0.4

1.9

2.8
	0.8

3.8

4.6
	0.8

0.3

0.5
	1.5

0.7

0.7
	Med: 0.29
	Maini et al. (2004) (37)

	
	Median

Age

54 y.o.
	Adjuvant Infliximab 3mg/kg q4 weeks,

Treatment duration 102 weeks
	Bodily Pain

MCS
PCS
	
	1.1

2.2

6.8
	
	2.1

0.4

1.1
	Med: 0.64
	

	
	Median

Age

54 y.o.
	Adjuvant Infliximab 10mg/kg q8 weeks,

Treatment duration 102 weeks
	Bodily Pain

MCS
PCS
	
	1.0

2.9

6.9
	
	2.0

0.5

1.1
	Med: 0.66
	

	
	Median

Age

54 y.o.
	Adjuvant Infliximab 10mg/kg q4 weeks,

Treatment duration 102 weeks
	Bodily Pain

MCS
PCS
	
	1.0

3.7

6.7
	
	1.9

0.7
1.1
	Med: 0.63
	

	Patients 18-80 y.o. diagnosed with RA according to ACR criteria ≥ 6 months prior, Active disease, defined by: ≥ 8 swollen joints, ≥ 8 tender joints, and either: C-RP ≥ 1.5 mg/dl or ESR ≥ 28 mm/h.
	51.4 ± 12 to

50.8 ± 12
	Rituximab 500mg delivered on days 1 and days 15.

24 week study
	Bodily Pain

MCS
PCS
	0.5

1.9

2.4
	1.0

4.5

7.1
	0.9

0.3

0.4
	2.0

0.8

1.1
	Med: 0.76
	Mease et al. (2008) (38)

	
	52.1 ± 11 to
50.8 ± 12
	Rituximab 1000mg delivered on days 1 and days 15.

24 week study
	Bodily Pain

MCS
PCS
	
	1.0

3.0

7.4
	
	1.9

0.5

1.2
	Med: 0.81
	

	Patients 18+ y.o. with active RA according to 1987 ACR RA classification criteria, with inadequate response to MTX therapy (≥ 10mg q-wk. for ≥ 6 months with stable doses for ≥ 2 mons).  Patients previously failing TNF treatment were excluded.

	Mean age 52 y.o.


	Certolizumab Pegol (CZP) (400 mg q 2 weeks first month, then 200mg q 2 wks.) + MTX
	Bodily Pain

MCS
PCS
	0.3

2.1

1.7
	1.2

6.4

7.8
	0.7

0.4

0.3
	2.3

1.2

1.3
	Med: 0.89
	Strand et al. (2009) (39)


	
	
	Certolizumab Pegol (CZP) (400 mg q 2 weeks first month, then 400mg q 2 wks.) + MTX
	Bodily Pain

MCS
PCS
	
	1.3

6.4

8.6
	
	2.5

1.2

1.4
	Med: 1.0
	

	Patients 18+ y.o. with ACR criteria for RA ≥ 12 months prior to study.  Patients treated with anti-TNF-α etanercept, infliximab, or both ≥ 3 months; patients included even if they discontinued anti-TNF- α therapy due to lack of efficacy.
	52.7 ± 11 to
53.4 ± 12
	Abatacept ~10mg/kg on days 1, 15, and 29; every 28 days after first month; 

24 week study
	Bodily Pain

MCS
PCS
	0.3

1.7

1.0
	1.0

5.4

6.5
	0.5

0.3

0.2
	1.9

1.0

1.1
	Med: 0.74
	Westhovens et al. (2006) (40)

	Patients 18+ y.o. weighing ≥ 100 lbs. with symptomatic OA of the knee pain and 3 of the following criteria: age 50+ y.o., morning stiffness ≥ 30 minutes, crepitus of the knee, bony tenderness, bony enlargement with no palpable warmth) ≥  6 months.
	59.9 ± 11 to
60.6 ± 12
	Oxaprozin 1200 mg qd
	Bodily Pain

MCS
PCS
	0.8

-1.7

6.4
	1.1

1.7

8.2
	1.6
-0.3

1.0
	2.2

0.3
1.3
	Med: 0.28
	Zhao et al. (1999) (15)

	
	66.1 ± 11 to
60.6 ± 12
	Nabumetone 1000 mg
	Bodily Pain

MCS
PCS
	
	0.7

-0.9

4.7
	
	1.4
-0.2

0.8
	Med:-0.28
	

	
	63.1 ± 10 to
60.6 ± 12
	Namubetone 1500 mg
	Bodily Pain

MCS
PCS
	
	0.9

1.8

6.0
	
	1.8

0.3

1.0
	Med:-0.08
	


Note:

(a)
“Med:” denotes the difference between the median imputed WLQ productivity gain reported for the treatment arm and the median imputed WLQ productivity gain reported for the placebo arm.
